ERSATZTEILLISTE FUR

CYCLONE HEAVY
DUTY MOWER
MJ 30-420

Mehr als grine Technik.

B KRENGEL

Kontakt und Ersatzteilbestellung:
Krengel Landtechnik GmbH & Co. KG
Tel.. 029339792 -0
Email: info@krengel.de
Fax: 02933 97 92 - 22



- U [ Y [P Y PN P
(<]
>
1111111
=) .W.1112122 9
S ()
%)
8
2 =3 |88 = g
Z|e 7<)
A,Il_AM_UG m B
mmmmmow > | > x| 8 > % m_w%
== |8 ol2| 2 28z 98 22 . cls
> < x = 0 D5 — | = AMTG
Wi w = 5y < < = sl=lo YGA@_U
sz z|lz = £ T a o x>0 /g 82 e
SO0 O o [=a e} =) o o= 0a X
..lI_I_LESA.I WOWRBPK o= o =
20/ 00 2 glWw =S o =0 x = wlw 25|53
o> >/> 0 38 x| =z <|x =5 = | wy
OO O OO & ol - wiw w 25w SZ Z = T T a
DS SISO Al = SZ Z2 Z2 = T T a .WOOESTO
o2/ g8lgl2lo kK 9o |00 » =0 Baolalzlal&lE
OST B © O =sl0 o= e I B R R UY < = 20 O S W
2000 2 8 W|lq o> > 0O »r x 5
x> > 0|8 x o 00 0|2 & o -
T OO0 OO0 A « m|— %OOCSMO_I
=4 =G =g =g NS i T n 2T D | <
T Xz QY B B = © | < Qs /0= 50
%mAUNA O v o O = a0
o 0 8 .
Zlg g8 =2 3|3
0263W_mv_um < T < o Q
25/ 9|loloF 8|« SRR a9
528831838 AR EINHEIE
o= = =0 =0l w ol g = A= W\ 28 9 22 8
= 23 8l8/2 28|« AR =22 2 8225
8~ |N|o|w|wlo|~ Mn.vn.vnwﬂm.IZ MBﬁM%W&
= E2 23838 & = =625 D
=3 \
o= == 0= o w \/ \ £
= /’/ N L~ N ™ ¥ v o
©— N o < owlo ~ / =
= TR\ ©
(7=

/rl
/o/».'

X

MJ30-630 Overview
MJ30-560 Overview
MJ30-420 Overview

19

www.major-equipment.com



MJ30-420DW Overview

1111111

R PLUG (68085600)

INK

w

3/8" BREATH
CAT 1-2 TOP

o

N~
Diol g

222222

MJ30-350 Overview

BODY ASSY

L

350 CYCLON
350 CYCLON

WING ASSY
GRAM

L

-350-WGGA1

=

CYCLONE WI

5N}

Ll

INK

-

CAT 1-2TOP

www.major-equipment.com

20



MJ30-560 AFTER HR20617

MJ30-560/420DW Body - General Assembly

25

www.major-equipment.com



MJ30-560/420DW Body - Linkage and Drivetrain assembly MJ30-560 AFTER HR20617

26 www.major-equipment.com



MJ30-560/420DW Body - Parts list

Item Part No.
1 11RM-C16

2* 2500CM-STRPO1
3* 755-DCBLDHTX-L
4* 755-DCBLDHTX-R
5* CYC-CCHNO1

6* CYC-WDRO1

7 MJ30-350-PVEO1
8* MJ30-560-GRD20
9* MJ30-560-ROLBO1
10 11RM-C10

11 11RM-C11

12 2800CM-LK

13 3000T-AF-01

14 3000T-RPVO01

15 3000T-RPV01-H
16 MJ30-350-BF01
17 MJ30-350-CVR20
18 MJ30-350-LK01
19 MJ30-350-LK30
20 MJ30-350-LK40
21 MJ30-350-SDO01
22 MJ30-350-SKR01
23 MJ30-350-SKR01H
24 MJ30-560-BDO1
25 MJ30-560-GRB01
26 MJ30-560-GRD01
27 266.207

28 MJ40T11

29 CM25-DRV

30 MJ30-350-GRD35
31 MJRC-113

32 MOT75

33 11RM-C14

34 2500CM-LK03

35 2500CM-LK09

36 MJ30-350-GRD36
37 MJ30-350-GRD05
38 MJ30-350-LK20
39 MJ30-560-CVR02
40 12HEX109

41 12x112FSKS

Description
MODIFIED OVAL GUARD

2500 CHAIN SLING

755 BLADE (Anti_CIK)

755 BLADE (ClK)

CHECK CHAIN ASSY
WING DRIVE ASSY

WING PIVOT EYE

560 BODY GUARD

560 BODY ROLLER
COVER PIVOT

COVER PIVOT

LOWER LINK MOUNT
3000T A-FRAME

ROLLER ADJUSTER
ROLLER ADJUSTER
BUFFER STAND

GUARD BASE MOUNT
LINKAGE/WING MOUNT
PIVOT PIN

LINKAGE TIE

PARK STAND

CYCLONE REAR SKID
REAR SKID

560 CYCLONE BODY
TROUGH REINF' PANEL
BODY REAR GUARD
TF26A 'T' RATIO 1:1.47 3 WAY
6 SPLINE 'T' BOX RATIO 1:1
6 SPLINE STAR DRIVE
REAR RUBBER FLAP

113 PCD RUBBER COUPLING
DIA 100x75 BUFFER
COVER MOUNT

LINKAGE TIE

UNDERSIDE SHIM

REAR RUBBER CLAMP
REAR GUARD SUPPORT
LINKAGE BRACE

560 BODY COVER

1/2F HEX 10.9

1/2'x1 1/2" FINE SKT HEAD 12.9

—\—\M—\-h-hNMN—\AN—\—\—\—\—\—\N—\NNNN—\—\—\NNN—\—\ANN—\—\—\M‘S

—_
N

12

42 190.000.545
43 1F

44 1x512FBZP
45 5/8F

46 58x2FBZP
47 73

48 81

49 AN099/10

50 CP176-181MG1
51 CW39174
52 FW1

53 FWM12

54 FWM12XL
55 FWM16

56 FWM20

57 FWM6

58 FWM8

59 LALKO027

60 M12

61 M12x100BZP
62 M12x20SZP
63 M12x30SKBH
64 M12x30SZP
65 M12x35BZP
66 M12x40BZP
67 M12x40SKBH
68 M12x40SKS
69 M12x50BZP
70 M16

71 M16x30SZP
72 M16x50BZP
73 M20

74 M20x120BZP
75 M6

76 M6x16SZP
77 M8

78 M8x16SZP
79 M8x40BZP
80 NL12SP

81 NL8SP

82 S112

83 SP220-SIN

MJ30-560 AFTER HR20617

PTO GUARD (EXTENDED OVAL)
1" FINE NYLOC NUT

1"x5 1/2" FINE BOLT

5/8" FINE NYLOC NUT

5/8"x2" FINE BOLT

CAT 1 PIN DIA 19x76mm

CAT 2 PIN DIA 25.4x110mm
LINCH PIN DIA9.5

45mm INSERT

DISC SPRING 39x17x4 (YELLOW)
DIA 1" FLAT WASHER

M12 FLAT WASHER

M12 FLAT WASHER (EX-LARGE)
M16 FLAT WASHER

M20 FLAT WASHER

M6 FLAT WASHER

M8 FLAT WASHER

LED LIGHT KIT

M12 NYLOC NUT

M12x100 BOLT

M12x20 SET BOLT

M12x30 SKT BUTTON HEAD 10.9
M12x30 SET BOLT

M12x35 BOLT

M12x40 BOLT

M12x40 SKT BUTTON HEAD 10.9
M12x40 SOCKET HEAD SCREW
M12x50 BOLT

M16 NYLOC NUT

M16x30 SET BOLT

M16x50 BOLT

M20 NYLOC NUT

M20x120 BOLT

M6 NYLOC NUT

M6x16 SET BOLT

M8 NYLOC NUT

M8x16 SET BOLT

M8x40 BOLT

M12 SP NORDLOCK

M8 SP NORDLOCK

CAT 2 PIN DIA 28.5x159mm
WELD CLAMP 20 ODx3/8" ID

* - further breakdown provided

www.major-equipment.com

27



MJ30-420/560 AFTER HR20617

MJ30-420/560/630 Wing - General assembly and Drivetrain

NOTE:

Right hand wing shown

www.major-equipment.com

28



MJ30-420/560/630 Wing - Parts list

MJ30-420/560 Wing - Parts list

Item Part No.

1*
2%
3*
4*
4*

755-DCBLDHTX-L
755-DCBLDHTX-R
MJ30-350-ROLB01
MJ30-420-GRD50
MJ30-420-GRD50H
2500CM-SKDR
2500CM-SKDL
3000T-RPV01
3000T-RPV01-H
MJ30-350-CVR20
MJ30-350-SKR01
MJ30-350-SKRO1H
MJ30-350-WA01
MJ30-350-WAO01H
MJ30-350-WA20
MJ30-350-WA20H
MJ30-420-CVR10
MJ30-420-GRB20
MJ30-420-GRD30
MJ30-420-GRD30H
MJ30-420-WG01
MJ30-420-WGO01H
MJ40T11
DRV-6S-52DC
MJ30-350-GRD41H
MJ30-420-GRD35
MJRC-23
MJ30-420-GRD36
MJ30-350-GRD40
MJ30-350-GRD40H
DRV-RC-SWT410
MJ30-350-WA11
12HEX109
12x112FSKS

Description
755 BLADE (Anti_CIk)

755 BLADE (Clk)

350 BODY ROLLER

420 WING GUARD RH
420 WING GUARD LH
2500CM R/HAND SKID
2500CM L/HAND SKID
ROLLER ADJUSTER
ROLLER ADJUSTER
GUARD BASE MOUNT
REAR SKID

REAR SKID

WING ARM

WING ARM

WING ARM (LINKAGE)
WING ARM (LINKAGE)
420 WING COVER
TROUGH REINF' PANEL
WING REAR GUARD RH
WING REAR GUARD LH
420 WING RH

420 WING LH

6 SPLINE 'T' BOX RATIO 1:1
6 SPLINE 50mm DRIVE
WING RUBBER

REAR RUBBER FLAP
113 PCD COUPLING 4mm PLT
REAR RUBBER CLAMP
WING CLAMP RH

WING CLAMP LH
MJ70-410 DRIVE

RAM SPACER

1/2F HEX 10.9

1/2'x1 1/2" FINE SKT HEAD 12.9

—\l\')Aﬂ—\.h—\—\.hg)Aﬂﬂﬂ—\—\ﬂﬂﬂ—lﬂﬂg}ﬂ—lﬂﬂﬂﬂ—lﬂ”&
<

[}
=~

2%

27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59

MJ30-420/560 AFTER HR20617

15012 CAT 1 PIN DIA 19x76mm
190760 GUARD (COVER 760/BASE 661)
1F 1" FINE NYLOC NUT

1x10FBZP 1"x10" FINE BOLT

1x5FBZP 1"x5" FINE BOLT

5/8F 5/8" FINE NYLOC NUT
58x2FBZP 5/8"x2" FINE BOLT

AN099/10 LINCH PIN DIA9.5
CP176-181MG1 45mm INSERT

CW39174 DISC SPRING 39x17x4 (YELLOW)
FW1 DIA 1" FLAT WASHER

FWM12 M12 FLAT WASHER

FWM12XL M12 FLAT WASHER (EX-LARGE)
FWM16 M16 FLAT WASHER

FWM20 M20 FLAT WASHER

FWM8 M8 FLAT WASHER

M12 M12 NYLOC NUT

M12x20SZP M12x20 SET BOLT

M12x25SZP M12x25 SET BOLT

M12x30SKBH M12x30 SKT BUTTON HEAD 10.9
M12x30SZP M12x30 SET BOLT

M12x35BZP M12x35 BOLT

M12x35SKBH M12x35 SKT BUTTON HEAD 10.9
M12x40BZP M12x40 BOLT

M16 M16 NYLOC NUT

M16x30SZP M16x30 SET BOLT

M16x50BZP M16x50 BOLT

M16x55SKZP129 M16x55 SOCKET HEAD 12.9

M8 M8 NYLOC NUT

M8x16SZP M8x16 SET BOLT

M8x25BZP M8x25 BOLT

NL12SP M12 SP NORDLOCK

NL8SP M8 SP NORDLOCK

* - further breakdown provided

www.major-equipment.com

29



MJ30-350/420 AFTER HR20617

MJ30-350/420 Body Assembly




MJ30-350/420 Body Assembly MJ30-350/420 AFTER HR20617

www.major-equipment.com 31



MJ30-350/420 Body Assembly MJ30-350/420 AFTER HR20617

Item Part No. Description Qty 52 73 CAT 1 PIN DIA 19x76mm 1
1 11RM-C16 MODIFIED OVAL GUARD 1 53 81 CAT 2 PIN DIA 25.4x110mm 1
2* 2500CM-STRPO1 2500 CHAIN SLING 1 54 AN099/10 LINCH PIN DIA 9.5 4
3* 755-DCBLDHTX-L 755 BLADE (Anti_Clk) 1 55 CP176-181MG1  45mm INSERT 3
4* 755-DCBLDHTX-R 755 BLADE (Clk) 2 56 CW39174 DISC SPRING 39x17x4 )
5 AFB-GA1 A' FRAME BUFFER 1 (YELLOW)

6* CYC-CCHNO1 CHECK CHAIN ASSY 2 57 FW1 DIA 1" FLAT WASHER 2
8* MJ30-350-GRD20 350 BODY GUARD 1 59 FWM12XL m:;ggw WASHER (EX- 1
MJ30-350-PVEQ1  WING PIVOT EYE 2
9 MJ30-350-PVE G PIVO 60 FWM16 M16 FLAT WASHER 20
10* MJ30-350-ROLB01 350 BODY ROLLER 1
61 FWM20 M20 FLAT WASHER 5
1 11RM-C10 COVER PIVOT 1
62 FWM6 M6 FLAT WASHER
12 11RM-C11 COVER PIVOT 1
63 FWM8 M8 FLAT WASHER
13 2500CM-LK20 LINKAGE MOUNT 1
14 2500CM-SKDL 2500T L/HAND SKID 1 04 LALKOZ7 LED LIGHT KIT
- 65 M12 M12 NYLOC NUT 15
15 2800CM-LK LOWER LINK MOUNT 2
16 3000TAF-01 30007 AFRAME 1 66 M12x100BZP M12x100 BOLT 1
17 3000T-RPVO1 ROLLER ADJUSTER 1 67 M12x20SZP M12x20 SET BOLT 6
- M12x30 SOCKET BUTTON
18 3000T-RPVO1-H  ROLLER ADJUSTER 1 68 M12x30SKBH HEAD 10.9 20
19 MJ30-350-BDO1 350 CYCLONE BODY 1 69 M12x30SZP M12x30 SET BOLT 19
20 MJ30-350-BF01  BUFFER STAND 1 70 M12x3582P M12x35 BOLT 2
21 MJ30-350-CVRO1 350 BODY COVER 1 M12x35 SOCKET BUTTON
22 MJ30-350-CVR20  GUARD BASE MOUNT 3 71 M12x35SKBH HEAD 10.9 6
23 MJ30-350-GRBO1  TROUGH REINF' PANEL 1 72 MH2x40BZP M12x40 BOLT ;
24 MJ30-350-GRDO1  BODY REAR GUARD 1
25 MJU30350LK0T  LINKAGEWING MOUNT 1 73 M12x40SKBH M12x40 SKT BUTTON HD 10.9 26
26 MJ30-350-LK30  PIVOTPIN 1 74 M12x40SKS “S”gé"E“&SOCKET HEAD 12
IR - e
29 MJ30-350-SKR01 CYCLONE REAR SKID 1 76 Mie M16 NYLOC NUT 3
20 266 2'07 - AT RATIO 1147 1 77 M16x30SZP M16x30 SET BOLT 2
31 MJ4.0T11 6 SPLINE 'T' BOX éATlo 11 3 78 M16x5082P M16x50 BOLT 2
32 CM25-DRV 6 SPLINE STAR DRIVE | 4 79 M20 M20 NYLOC NUT !
33 DRV. e;s 52DC 6 SPLINE 50mm DRIVE 2 80 M20x12082P M20x120 BOLT !
34 MJ3(; 35-0 GRD11 REAR RUBBEI: FLAP 1 81 Mo M6 NYLOC NUT 6
35 MJR(; 113- 113 PCD RUBBER COUPLING 2 82 Mex1652P M6x16 SET BOLT 2
36 MJRC-23 113 PCD COUPLING 4mm PLT 2 83 M8 M8 NYLOC NUT !
. Mow; A 10075 BURFER mm 1 84 M8x16SZP M8x16 SET BOLT 8
5 TIRV.CTa COVERXMOUNT 1 85 M8x40BZP M8x40 BOLT 1
" 2500C;M e CNKAGE TIE y 86 NL12SP M12 SP NORDLOCK 30
40 25OOCM-LK09 UNDERSIDE SHIM 4 87 NL8SP M8 SP NORDLOCK 4
41 MJ30 35-0 GRD12  REAR RUBBER CLAMP 1 88 Stz CAT 2 PIN DIA 28.5¢155mm
B 89 SP220-SIN WELD CLAMP 20 ODx3/8" ID
42 MJ30-350-GRDO5  REAR GUARD SUPPORT 2 * - further breakdown brovided
43 MJ30-350-LK20  LINKAGE BRACE 1 P
44 DRV-RC-SWT410  MJ70-410 DRIVE 1

45 12HEX109 1/2F HEX 10.9 24
46 12x112FSKS 1/2'x11/2" FINESKTHD 129 24
PTO GUARD (EXTENDED
47 190.000.545 OVAL) 1
48 1F 1" FINE NYLOC NUT 1
49 1x512FBZP 1"x5 1/2" FINE BOLT 1
50 5/8F 5/8" FINE NYLOC NUT 16
51 58x2FBZP 5/8"x2" FINE BOLT 16

32 www.major-equipment.com



MJ30-350/420DW Wing Assembly M.J30-350 AFTER HR20617
()

MJ30-350 Wing Assembly
Item Part No. Description Qty 8 MJ30-350-CVR10 350 WING COVER
1* 755-DCBLDHTX-L 755 BLADE (Anti_Clk) 1 9 MJ30-350-CVR20  GUARD BASE MOUNT
2* 755-DCBLDHTX-R 755 BLADE (CIk) 1 10 MJ30-350-GRB20 TROUGH REINF' PANEL
3* MJ30-350-GRD50 350 WING GUARD 1 11 MJ30-350-GRD30  WING REAR GUARD RH
3* MJ30-350-GRD50H 350 WING GUARD 1 11 MJ30-350-GRD30H WING REAR GUARD LH
4* MJ30-350-ROLWO01 350 WING ROLLER 1 12 MJ30-350-SKRO1 REAR SKID
5 2500CM-SKDR 2500CM RIHAND SKIDRH 1 12 MJ30-350-SKR01H REAR SKID
5 2500CM-SKDL 2500CM R/HAND SKID LH 1 13 MJ30-350-WA01 WING ARM
6 3000T-RPV01 ROLLER ADJUSTER 1 13 MJ30-350-WAO1H  WING ARM
7 3000T-RPV01-H ROLLER ADJUSTER 1

[EEG REICG R U U IO N O CR S

14 MJ30-350-WA20 WING ARM (LINKAGE)

www.major-equipment.com 33



MJ30-350/420DW Wing Assembly MJ30-350 AFTER HR20617

MJ30-350/420DW Wing Assembly - Parts List

14 MJ30-350-WA20H  WING ARM (LINKAGE) 1 37 FW1 DIA 1" FLAT WASHER 7
15 MJ30-350-WG01 350 WING 1 38 FWM12 M12 FLAT WASHER 38
13 I\DA;J;\‘/O;; 1 6 SPLINE ‘T BOX RATIO 11 2 30 FWM12XL ltﬂ/:é ggﬂ WASHER (EX-
65-52DC 6 SPLINE 50mm DRIVE 2
18 MJ30-350-GRD35  REAR RUBBER FLAP 1 40 FWM16 M16 FLAT WASHER 28
19 MJ30-350-GRD4TH WING RUBBER 1 41_FWM20 M20 FLAT WASHER 1
B 113760 COUPLING rn 42 FWMB M8 FLAT WASHER 2
PLT 43 M12 M12 NYLOC NUT 40
21 MJ30-350-GRD36  REARRUBBERCLAMP 1 44 M12x20SZP M12x20 SET BOLT 4
22 MJ30-350-GRD40  WING CLAMP RH 1 45 M12x30SKBH I\H/Iéiﬁ? 0S:))CKET BUTTON
22 MJ30-350-GRD40H  WING CLAMP LH 1 :
23 DRV.RC.SWTA10  MUT0410 DRIVE 1 46 M12x30SZP M12x30 SET BOLT 13
24 MJ30-350-WA11  RAM SPACER 1 47 M12x35SKBH 'I\_l"éi’gﬁ(fgCKET BUTTON
25 12HEX109 1/2F HEX 109 12 48 M12+40BZP M12x40 BOLT 3
26 12x112FSKS L’é AXS J’Z?QF'NE SOCKET 5 49 M16 M16 NYLOC NUT 10
27 15012 CAT1PINDIA19x76mm 1 50 M16x305ZP M16x30 SET BOLT
- GUARD (COVER TGOBASE 51 M16x50BZP M16x50 BOLT
661) 52 Mioxseskapipy  MIGW5 SOCKETHEAD
29 1F 1" FINE NYLOC NUT 3 12.9
30 1x10FBZP 110" FINE BOLT 1 53 M8 M8 NYLOC NUT
7 16FBZP " FINE BOLT ) 54 M8x16SZP M8x16 SET BOLT
32 5/8F 5/8" FINE NYLOC NUT 8 55 M8x25BZP M8x25 BOLT
33 58x2FBZP 5/8'x2" FINE BOLT 8 5 NL12SP M12 SP NORDLOCK 16
34 AN099/10 LINCH PIN DIA 9.5 1 57 NL8SP M8 SP NORDLOCK 4
35 CP176-181MG1  45mm INSERT 2 * - further breakdown provided
DISC SPRING 39x17x4
36 CW39174 NELLOW) 2

34 www.major-equipment.com



Front Guards assembly (MJ30-350/420/420DW/560/630)
MJ30-420/560/630 Wing MJ30-350/420DW Wing

Item Part No. Description
1 MJ30-420-GRD51 FLAP GUARD MOUNT RH

Q1ty

1 MJ30-420-GRD51H FLAP GUARD MOUNT LH 1 | ltemPartNo. Description y
> 11130.350.0R056 WING RUBBER FLAP : 1 MJ30-350-GRD56 WING RUBBER FLAP 1
3 MJ30.420-GR060 GUARD RUBBER (WING) : 2 MJ30-350-GRD51 FLAP GUARDMOUNTRH 1
4 M30.350.GRDS7 VNG GUARD PLATE 1 2 MJ30-350-GRD51H FLAP GUARD MOUNT LH 1
5 MJ30-420-GRD61 WING RUBBER CLAMP 1 3_MJ30-350-GRD16_GUARD RUBBER (WING)
o T 12 LA WASHER | 4 MJ30350GRD17 WINGRUBBERCLAMP 1
7 FWM12XL M12 FLAT WASHER (EX-LARGE) 4 | > M930-350-GRDS7. WING GUARD PLATE !
5 11 2 NYLOC NUT | 6 Fwmi2 M12 FLAT WASHER 6
5 M120052P 12230 SE- BOLT 0 |7 P M12 FLAT WASHER (X-LRG) 3
10 N12x40BZP M12x40 BOLT 1 8 w2 M12 NYLOC NUT :

9 M12x30SZP  M12x30 SET BOLT 8

10 M12x40BZP  M12+40 BOLT 1

MJ30-350/420 Body MJ30-560/420DW Body

Item Part No. Description Qty
1 MJ30-350-GRD21 FLAP GUARD MOUNT 1 Item Part No. Description Qty
2 MJ30-350-GRD14 GUARD RUBBER (BODY) 1 1_MJ30-560-GRD21_FLAP GUARD MOUNT 1
3 MJ30-350-GRD13 BODY RUBBER CLAMP 1 2 MJ30-560-GRD60GUARD RUBBER (WING) 1
4 FWM12 M12 FLAT WASHER 5 3 MJ30-560-GRD61 BODY RUBBER CLAMP 1
5 FWMI2XL M12 FLAT WASHER (EX- 5 4 FWM12 M12 FLAT WASHER 4
LARGE) 5 FWM12XL M12 FLAT WASHER EX-LARGE 4
6 Mi2 M12 NYLOC NUT 13 6 M12 M12 NYLOC NUT 9
7 M12x30SZP M12x30 SET BOLT 13 7 M12x30SZP M12x30 SET BOLT 9

www.major-equipment.com 35



MJ30/J31 A-frame buffer (3000T-AFBGA) Type 1  MJ30/31 A-frame buffer (AFB-GA1) Type 2

Item Part No. Description Qty

i Desaription & 1 AFB-MP BUFFER MOUNT PLATE 1
 S00UTATB0T BURFER MOUNT 1 2 53005802  DIA50x40xM10 BUFFER 1
2 MOTI0 DIA100x100 BUFFER 1 3 FWM20 M20 FLAT WASHER 4
3 8T19 BUFFER SPACER 1 4 M0 M10 NYLOC NUT !
4 FWM20 M20 FLATWASHER 4 5 M2 M20 NYLOC NUT !
1 16 NTLOG NUT 1 6 M20x140BZP  M20x140 BOLT 1
T V20 NYLOG NUT 1 7 M20x150BZP  M20x150 BOLT 1
7 M20x150BZP  M20x150 BOLT 1

Roller Assembly (All models)

Item Part No. Description Qty per Machine
1 3000T-ROLO7 3000T ROLLER AXLE STUB 2 per roller
2 2%3351 M12 FINE WHEEL NUT 8 per roller
3 MJ30-200-ROL02 2000 CYCLONE ROLLER 1 per MJ30/31-200
3 2500CM-ROL02 2500CM ROLLER 1 per MJ30/31-250
-\'I 3 2800CM-ROL02 2800CM ROLLER 1 per MJ30/31-280
1 3 3000T-ROL02 3000T ROLLER (220mm) 1 per MJ30/31-300

1 per MJ30-350/420 (Body)
1 per MJ30-420 (Wing)

> 3 MJ30-350-ROLB02 350 BODY ROLLER 2 ber MI30-560 (Wing]
2 per MJ30-630 (Wing)

3 MJ30-350-ROLW02 350 WING ROLLER 1 per MJ30-350 (Wing)

2 per MJ30-420DW (Wing)
3 MJ30-560-ROLB02 560 BODY ROLLER 1 per MJ30-560/420DW (Body)
3 MJ30-630-ROLB02 630 BODY ROLLER 1 per MJ30-630 (Body)
Roller axle stub assembly (3000T-ROL07)
Item Part No. Description Qty

1 30X62 SEAL 1

2 30206 BEARING 1

3 TWA-052 HUB 1

4 22205 STUD 4

5 22206 NUT 4

6 30204 BEARING 1

7 1500 SPLITPIN 1

8 20033 CASTLE NUT 1

9 20040/1 DUST CAP 1

50 www.major-equipment.com



Wheel mounting bracket set (CYC-CW-WGKIT)

i
.r"?,

A2/ ITEM PART NUMBER DESCRIPTION Qry
¥ (3) 1 CYcCW-01  CYCLONE CASTORASSY 1
2 CYC-CW-LKOT WING CASTOR MOUNT 1
3 FWM16 M16 FLAT WASHER 4
4 FWM16L M16 FLAT WASHER (LARGE) 4
5 M12 M12 NYLOC NUT 8
6 MI2x35BZP  M12x35BOLT 8
7 M16 M16 NYLOC NUT 4
8 M16x130BZP  M16x130 BOLT 4
ITEM PART NUMBER DESCRIPTION Qry

1 CYCCW-10  CASTORARM 1

2 CYC-CW-20  CASTORPIVOT FORK 1

3 CYCCW-26  WHEEL BEARING HOUSE 2

4 CYC-CW-30  PIVOT BEARING HOUSING 1

5 CYCCW-40  CASTORAXLE 1

6 CYC-CW-35  SPACERWASHER 2

7 19555R10C  DIA460x195mm 1

8 32007 TAPER BRG 62x35x18 1

9 32007XAV NILOS RING 62x35 1

10 465601 DIA 61-64mm INSERT 1

155112 DIA62 INT CIRCLIP 3

12 5711281 M12 x 40 AXLE STUD 4

13 5731281 M12 WHEEL NUT 4

14 6007RS 62x35x14 DEEP GROOVE 5

15 851 GREASE NIPPLE M8x1.25STR 3

16 FWM12XL M12 FLAT WASHER (EX-LARGE) 1

17 FWM16 M16 FLAT WASHER 8

18 M12 M12 NYLOC NUT 4

19 M12x30SZP  M12x30 SET BOLT 4

20 M12x35BZP  M12x35BOLT 1

21 M16 M16 NYLOC NUT 4

22 M16x40SZP  M16x40 SET BOLT 4

23 NL12SP M12 SP NORDLOCK 1

Other spares

Item Part No. Description Qty
1 CY-420-WR-SK SEAL KIT FOR MJ30-420 RAM

www.major-equipment.com

51



Chain straps
MJ30/31-560/420DW/420/350/280/250/200

ItemPart No.

3 DSR-5-8

MJ30/31-300 Item Part No.

1 3000T-STRP02
2 3000T-STRPO3
3 DSR-5-8

Check Chain
ItemPart No.

1 SS-CHAIN
2 NT29A
3 7SS-CHA2

Description Qty
1 2500CM-STRP03 11mm LONG LINK CHAIN
2 2500CM-STRP02 COVER

5/8" RATED 'D' SHACKLE

Description

COVER (50004112) YELLOW
11x63GR80 CHAIN

5/8" RATED 'D' SHACKLE

Description Qty
3/8" CHAIN STRAP
1/2"'D' SHACKLE

CHAIN ADJUSTER

_ A

MJ30-350/420/420DW/560/630 Wing PTO assembly (CYC-WDRO01)

Item Part No.
1 CYC-WDR10
CYC-WDR20
CYC-WDR30

2

3

4 MJRC-23-5
5 12HEX109
6 12x112FSKS
7 NL12SP

YOKE ENDS MUST BE
ALIGNED AS SHOWN.

52 www.major-equipment.com

Description Qty
SPLINE BUSH DRIVE
SPLINE YOKE DRIVE
Z12 SHAFT YOKE

113 PCD COUPLING 5mm
PLT

1/2F HEX 10.9

1/2"x1 1/2" FINE SOCKET
HEAD 12.9

M12 SP NORDLOCK

_ A A -

@D o o

2
2
3

Qty



Hydraulics setup
MJ30-630/560/420DW

LEFT WING "UP"

ItemPart No. Description Qty
1 1251-5-14 1/4" RESTRICTOR (BLACK) 204010V 1
2 350-HOSE A 1/4"x 1140mm Str to Block 90 (560/420DW model) 2
2 350-HOSEA 1/4"x 1440mm Str to Block 90 (630 model) 2
3 350-HOSE-B 1/4"x 2200mm Str to Str 1
4 CRP-1490B 1/4" CRIMP BLOCK 90 2
5 CRP1400 1/4" CRIMP (STRAIGHT) 4
6 EDOW12 1/2" DOWTY WASHER 1
7 EDOW14 1/4" DOWTY WASHER 2
8 EDOW38 3/8" DOWTY WASHER 2
9 EMM12-14 1/2"-1/4" M/IM CONNECTOR 1
10 EMM14 1/4" M/IM CONNECTOR 1
11 EMM3814 3/8-1/4" M/M CONNECTOR 2
12 EMMMT14 1/4" MIM/M CONNECTOR 1
13 QRM12 1/2" QUICK RELEASE MALE 1

MJ30-420/350

ItemPart No. Description Qty
(10) 1 1251514 1/4" RESTRICTOR (BLACK) 204010V 1
: 2 350HOSEA  1/4" 3000mm Str o Block 90 1
3 CRP-1490B  1/4" CRIMP BLOCK 90 1
4 CRP1400 1/4" CRIMP (STRAIGHT) 1
5 EDOW12 1/2" DOWTY WASHER 1
6 EDOW14 1/4" DOWTY WASHER 2
RIGHT WING "UP" 7 EDOWS38 3/8" DOWTY WASHER 1
8 EMM12-14  1/2-1/4" MM CONNECTOR 1
9 EMM14 1/4" MIM CONNECTOR 1
10 EMM3814 3/8-1/4" MIM CONNECTOR 1
11 QRM12 1/2" QUICK RELEASE MALE 1

www.major-equipment.com



Blades

o
rs3
@
o
]
o
=

Iltem Part No.

755-DCBLDHTX-L
755-DCBLDHX-L

1

755-DCBLDHTX-R
755-DCBLDHX-R

2

www.major-equipment.com

54



755-DCBLDHTX-L 755-DCBLDHTX-R
(MJ30-560/420/420DW/350 & MJ31-280) (MJ30-560/420/420DW/350 & MJ31-280)

ITEM PART NUMBER DESCRIPTION QTY ITEM PART NUMBER DESCRIPTION QTY
OVERLAP FOR BLADE OVERLAP FOR BLADE
1 BLD-25025-OVL 250Dl 25 2 1 BLD-25025-OVL 25000 25 2
> BLD27025TAOAC T/\\Ni?t Iéllel)(de 270xDia 25 ) 2 BLD-27025T-10C Twist Blade 270xDia 25 (Ck) 2
(Anti_CIk) s BLDB29425 BLADE BACK (294 CTR 25 1
3 BLDB.294.25 3;;\)05 BACK (294CTR25 deg)
CROSS BLADE BACK (315
CROSS BLADE BACK (315 4 BLDBX-315-25 CTR 25 deg) !
4  BLDBX-315-25 TR o5 1
eg) 5  BLDBXT-315-30 OVERLAPPER MOUNT 2
5  BLDBXT-315-30 OVERLAPPER MOUNT 2 6  DEBWP Pt
6 DFBMP J205 G/BOX BLADE MOUNT 1 7 DISC-31525 DISC (315 BLADE 25 deg) 1
7 DISC:315-25 DISC(315BLADE 25deg) 1 8 BLD-25025H-WSR  5xDIA26BLADEWASHER 2
8 BLD-26025H-WSR  5xDIA26 BLADE WASHER 2 9 BLDB-315-25-SY-STP1 BLADE STOP SPACER 2
9  BLDB-315-25-SY-STP1 BLADE STOP SPACER 2 10 BLDB.315.25.5Y2SP08 Bmm SPACER )
10 BLDB-315-25-SY2SP08 8mm SPACER 2 1 BB25.1626 BLADE BUSH )
1 BB25-16-26 BLADE BUSH 2 12 BB25-16-32 BLADE BUSH 2
12 BB25-16-32 BLADE BUSH 2 5 10F 112" FINE NYLOG NUT 8
18 1eF 172" FINE NYLOC NUT 8 14 12x134FBZP 1/2"x1 3/4" FINE BOLT 4
14 12x134FBZP 1/2'x1 3/4" FINE BOLT 4 o oK 1122 112" FINE SOCKET \
1/2'%2 1/2" FINE SOCKET HEAD 12.9
15 12x212FSKS HEAD 12.9 4
: 16 D281421 DISC SPRING 28x14.2x1.0 4
17 DSW34 DISC SPRING 34x16.3x2 8 B M6 M16 NYLOG NUT .
18 M16 M16 NYLOC NUT 4 19 M16x50BZP M16x50 BOLT 2
20 M16x60BZP M16x60 BOLT 2
4 off MJ30-560 4 off MJ30-560
3 off MJ30-420/420DW 3off MJ30-420/420DW
2 off MJ30-350 After HR20617 3off MJ30-350 After HR20617
3 off MJ30-350 Before HR20617 2 off MJ30-350 Before HR20617
2 off MJ31-280 & MJ30-280 2 off MJ31-280 & MJ30-280

www.major-equipment.com



